SEE,ZI,R 10*

|
b
P AR,
e -i""l"'
i al .w’ﬂ
; i
iy i)
il
B! !
|
Chiviar e 4', T
11! |
i .
| Lt
'] | A

A

ILLUSTRATED
PARTS LIST




100 SUPER RAT MX
OWNERS
ilustrated

PARTS LIST

Beginning Frame No. G-09201
Beginning Engine No. L-15101

i



Fig. No. Part No. Part Name Unit Q'ty
981000 Engine complete i
By =5 982501 Cylinder head (black) . 1
-2 942503 Cylinder head nut (M8) 4
-3 (61)12023 Cylinder head washer . 4
-4 982502 Cylinder head gasket 1
- {5 982505 Cvlinder (black) ) 1
-6 902506 Cylinder stud bolt (M6) 7

-7 *982513 Exhaust flange 1 set
-8 952509 Exhaust gasket . 1
-9 (63)06015 Spring washer 7
-10 (51)0605 Nut - -, : 7
-11 982507 Cylinder base gasket i 1
-12 982000 Magneto cover ass'y (13/44, black} 1
A3 982001 Magneto cover (black) 1
-14 942003 Bashing: » s & & peas . ww & 7 3 2
-15 972004 Magneto cover grease nipple (M12) 1
-16 908620 Plunger grease nipple (1/8”) . 1
A7 (62)03005 Washer ; 3 1
-18 © 982002 Shifter cover (black) 1
-19 (42)0410 Screw . i 2
-20 922021 Shifter guide 1
-21 922022 Shifter arm 1
-22 942020 Shifter pin . . ’ 1
-23 90202502 Shifter guide spacer 02t . 1
90202503 Shifter guide spacer 0.3t . 1
-24 902023 Sliding pin : 1
-25 904620 Snap ring 1
-26 902026 Adjust bolt 1
-27 (63)06015 Spring washer 1
-28 (51) 0605 Nut TR 1
-29 902005 Foot change shaft . . 1
-30 902009 Foot change shaft key 1
-31 902010 Foot change shaft key pin 1
-32 902011 Foot change shaft snap ring . 1
-33 942008 Foot change ratchet 1
-34 902012 Ratchet spring 1
-35 922013 Center screw (M6) . T 1
-36 90201502 Foot change shaft washer 0.2t . 1
90201503 Foot change shaft washer 0.3t 1
-37 (90)1401 Snap ring . 1
-38 902017 Ratchet plunger 1
-39 902018 Plunger spring : 1
-40 932029 Foot change inside cover . 1
-41 932030 Inside cover gasket 1
-42 (42)0510 Screw . 6
-43 {63)05013 Spring washer ; 6
-44 932031 Inside cover dust seal . 1
-45 972030 Foot change lever 1
-46 942032 Foot change lever rubber 1
-47 (10)0622 Bolt . I 1
-48 (63106015 Spring washer 1
-49 (46)0670 Screw . . . 1
-50 (46)0660 Screw . . . . ... 2
51 981500 Clutch side cover ass'y (52/56, black) 1
-52 981501 Clutch side cover (black) . 1
-53 901503 Clutch lever . 1
-64 901502 Clutch lever O ring 1
-65 901504 Clutch lever rivet 1
-56 971506 Kick stop rubber 1
-57 901507 Clutch pressure piece . 1
-58 901508 Clutch side cover gasket 1
-59 901510A Qil gage 1
-60 901511 Rubber gasket 1
-61 (46)0660 Screw . 8
-62 (46)0640 Screw . 1

-63 *972510 Engine complete overhaul gasket set 1 set

(A-4, 8, 11, 58, F-41, 43)

*Optional parts






Fig.

f '
CONOO S WN =

"
-
o

-1
-12
-13
-14
+15
-16

-18
-19
-20
-21
~22
-23
-24
-25
-26
-28
-29
-30
-31
-32
-33

-35
-36
-37
-38

-39
-40
-41
-42
-43
44
45
-46
-47
-48
-49
-50
51
52
-53
54
55
-56
57

Z
=

Part No.

981001
901011
931004
(46) 0640
(46)0645
551008
901009
BB6204
BBB304
941010
901003
(91)470175
BB6203
(91)400175
901012
(10)0812
901020
981002
901013A
982700
982701
982702
912710R
982703
902709
902705
912712R
902714
902713
973001
973031
9801560
9801561
9801562
9801563
9801564
9302560
9302561
9302562
9302563
9302564
922707
902708
944020
90402502
90402503
90402505
944014
944013
974000
934008
934011
934017
944012
944015
934006
934007
954004
924005
954009
924010
944002
974006
954001
944003
944016

*Qptional parts

Part Name

Crank case ass'y (L & R 2/3, black) .
Main shaft bushing

Counter shaft bearing .

Screw .

SEEOW . . 2 & w0 w om s ¥ w
Crank case alignment dowei (large)
Crank case alignment dowel (small)
Ball bearing (No. 6204)

Ball bearing (No. 6304)

Crank shaft oil seal (L)

Crank shaft oil seal (R)

Crank shaft thrust snap ring
Ball bearing (No. 6203)

Main shaft snap ring

Counter shaft oil seal .

Drain plug

Drain plug gasket .

Cylinder stud bolt (M8)
Breather LI e
Crank shaft ass'y (21/26)

Crank shaft (magneto side)
Crank shaft (clutch side) .
Connecting rod .

Crank pin SO
Needle bearing (large end)
Crank pin thrust washer .
Needle bearing (small end)
Crank shaft washer (L)

Crank shaft key

Rotor nut (M10)

Rotor washer 5w %
Piston STD (with piston pin)
Piston No. 10 over size

Piston No. 20 over size

Piston No. 30 over size

Piston No. 40 over size

Piston ring STD .

Piston No. 10 over size

Piston No. 20 over size

Piston No. 30 over size

Piston No. 40 over size

Piston pin . . .

Piston pin snap ring

Clutch disc :

Clutch disc spacer 0.2t

Clutch disc spacer 0.3t

Clutch disc spacer 0.5t ~ . . .

Crank shaft nut (left hand threat, M14) .

Lock washer N

Clutch ass'y (42/54)

Clutch cover

Clutch spring

Clutch inner spring

Clutch hub .

Clutch thrust washer

Clutch friction disc

Clutch plate .

Clutch cage .

Clutch cage cover .

Clutch screw (M5) . .

Clutch safety wire (0.85)
Clutch rotor gear

Clutch friction disc 3 G &
Clutch pinion gear (21T, spur)
Clutch pinion bushing .

Clutch thrust washer (inner) .

Unit Q'ty

e o T TG o CASE G CR G Tor e SO e G TR RS S, N O o o [ L [ Sy G

e i o s BRI TG N VT T e T R e e Ry



& ol
,\.' sty o
i s N
- 3 B
i 2
S : N )
D) B A0
S

o

"‘\ Ll ! 3
4 . ‘i‘
oD %é&-ﬁj
b} 2 N EELT A ’
~ £




Fig.

'
WOO~NOMOHWN =

& S te Uy
WK =0

-14
-15
-16
-18
-19
-20
-21
-22
-23
-24

-25
-26
-27
-28
-29

-31
-32

-33
-34
-35
-36
-37

b
e

Part No.

974500
934502
(62)12023
(63)1203
904503
924601
904608
974602
974603
974604
974605
974606
914607R
914608R
904621
9804613
904616
904617
984615
984619
984620
924609
944634
*944633
¥944635
*944636
904611
924612
944711
974702
901507
944714
904715
90471802
90471803
90471805
901005
904716
904717
974700
(12)0620

Part Name

Main shaft . oE @
Primary gear (59T, spur) .

Washer

Spring washer . . .
Main shaft nut {M12) .

Counter
Counter
Counter
Counter
Counter
Counter
Counter
Counter
Counter
Control
Control
Control
Control
Control
Control
Control

shaft . . . .
shaft ball (5/16")
1st gear 29T .
2nd gear 26T
3rd gear 24T
4th gear 22T
5th gear 21T
shaft spacer (R) .
shaft spacer (L) .
shaft O ring
shaft ‘
shaft spring (L)
shaft spring (R) .
shaft ball receiver
shaft spring stopper .
shaft snap ring

Secondary sprocket collar

Secondary sprocket 14T (No. 428)

Secondary sprocket 13T (No. 428)
Secondary sprocket 15T (No. 428)
Secondary sprocket 16T (No. 428)
Secondary sprocket lock washer
Secondary sprocket nut (M20)
Kick shaft i

Kick gear {30T)

Kick roller (8-12)

Kick roller retainer
Retainer hold snap S

Kick
Kick
Kick

gear thrust washer 0.2t
gear thrust washer 0.3t
gear thrust washer 0.5t

Kick shaft O ring .
Kick spring

Kick spring cover
Kick crank ass'y

Bolt

Unit Q'ty

R RSV SUIN (SR R RGPS | S ST RSO CURR UMD S (L IR PR Y S (R G (RN S ) B S R O .






Fig.

Fig.

. '
WoONMOLEWN =

el
-
]

-12
-13
-14
-15
-16

DO b=

=
g

Part No.

973000
973007
973006
973008
973030
(42)0616
(10)0525
(63)05013
(561)0504
(10)0620
(63)06015
{51)0605
(62)0601
NGK-B-OHV
953004
973035

Part No.

973601
973602
973604
973614
983605
933608

Part Name

Inner-rotor C.D.l. magneto ass'y (2, 3) (MR2397) .

Rotor . !

Stator @ssy = = 4

Ignition coil (1G3188)

C.D.I. unit (CU1144) .

Screw .

Bolt

Spring washer

Nut

Bolt &

Spring washer

Nut

Washer
Sprale plug BOHY . . .. . .
Push button engine stop switch
Earth wire

Part Name

Air cleaner body
Air cleaner element
Element cover
Spring Nk
Air cleaner joint
: 7 o]
Air cleaner joint clamp (507}

Unit Q'ty

PSS SO T e ] g ) WU TV I N VPSR e SUPS S, )

Unit Q'ty

i S T A






Fig. No. Part No. Part Name Unit Q'ty

S| 983400 Carburetor ass'y (3/37) VM28SC 1
-3 983403 Mixing chamber top 1
-4 VM2405 Cable adjuster 1
-5 VM2406 Cable lock nut . 1
-6 983407 Throttle valve (2.5) 1
-7 VM2408 Throttle spring . . 1
-8 VM2409 Throttle adjusting screw 1
-9 VM2010 Throttle adjusting spring . 1
-10 983413 Needle (5F3-3) . 1
=11 VM2014 Needle clip i
-12 983415 Cable stopper 1
-13 983416 O [ S 1
-14 VM2417 Air adjusting screw 1
-15 VM2018 Air adjusting spring 1
-16 983419 Main jet No. 250 (std) 1

Main jet No. 240 (spare) 1

Main jet No. 260 (spare) 1
-17 VM2421A Valve seat ass'y 1 set
-18 983433 Main nozzle {N-8) 1
-19 983434 Pilot jet (No. 60) 1
-20 VM2423 Valve seat washer 2
-21 983424 Float . 2
-22 933444 Float arm 1
-23 VM2225 Float pin i s 1
-24 983427 Float chamber gasket . 1
-25 V2228 Screw with spring washer 4
-26 983448 O ring TR e = |
-27 983430 Starter plunger unit 1 set
28 VM2435 Starter lever washer 1
-29 938431 Starter lever . 1
-30 VM2432 Starter lever spring 1
-31 983420 Washer (main jet) 1
-32 983439 Drain plug 1
-33 983440 Drain plug gasket 1
-34 938447 Float chamber plate 1
-35 VM2846 Plate (air vent pipe) 1
-36 983442 Qverflow pipe . 1
-37 983442 Air vent pipe . . . 1
-38 983460 Carburetor rubber flang 1
-39 983608 Clamp (45°) 1
-40 983504 Inlet manifold (black) 1
-41 973505 Inlet manifold gasket 1
-42 973506 Stud bolt (M8) . 2
-43 972804 Reed valve gasket ‘ 1
-44 972800 Reed vlave ass'y (45/48) . 1
-45 972801 Reed valve body 1
-46 972802 Reed . 2
-47 972803 Reed stopper 2
-48 (42)0306 Screw . J 4
-49 (64)08008 Lock washer 2
-50 (51)08065 Nut 2

-10)-






Fig.

'
O~ O WwN =

L
o w

-11
12
A3
14
-15
-16
s
-18
19
-20
2
)
23
24
25
-26
-27
-28
29

P
e

Part No.

978600
908610
908611B
908614
908615
908616A
908617
908618
908619
908620
988601
908602
978630
(1010618
978639
(62)0601
(63)06015
(51)0605
938736
978631
(10)0614
(62)0601
(63)06015
938736
978634
978609
(62)08016
(63)0802
929294

Part Name

Frame ({dark blue) .

Steering head race (top)
Steering head race (bottom) .
Steering head inside nut . .
Steering head bearing race (top)
Steering head bearing race (bottom)
Steering head washer = et
Steering head ball (top. 5/32") .
Steering head ball (bottom, 3/16")
Grease nipple (1/8") L
Frame No. plate

Rivet (1.85) . pas il S el
Rear fender (rear) (plastic, red)
Bolt- = = etw ;

Washer ({special)

Washer

Spring washer

Nut )

Rubber seat . "

Rear fender (front)

Bolt

Washer

Spring washer

Rubber seat . 3 B

Rear fender rubber flap

Bolt (M8-100)

Washer

Spring washer

Nut {M8)

A9,

Unit Q'ty

NN

WWHW= WA WO 2B BEANOE RN 2 )0 = e et b e ol oo



3




Fig.

-27

-40

.45

-47
.48
-49
-50
51
52
53
54
55
56
57

Part No.

988750
978751
978752
978754
988756
978753
938757
978708
938710
938711
938713
938709
938717
938721A
938712
938755
(11)1035
(63)10025
(12)0825
938762
(10)0830s
938763
938706
938701A
(11)0840
(51)08065
(63)0802
938612
938613
978730
978735
(10)0628
(1010616
(62)0601
(63)06015
(51)0605
(10)0618
(63)06015
(51)0605
909012C
909013
978639
938737
909150
(57)08095
(73)0218
(1010812
(63)0802
938760
928761
(10)0810
(63)0802
988740
938727
(11)0835
(63)0802

Part Name

Front fork ass'y (2/30)
Outer tube (R) .

Outer tube (L) .

Cylinder complete .
Spring

Inner tube

Spring guide .

Sliding bushing .

O ring seal

Quter nut

Qil seal

Dust seal . G ar %
Inner tube cap O ring seal
Inner tube cap .

Inner tube snap ring
Steering fork bracket .
Bolt

Spring wahser

Bolt

Packing

Outer tube pinch bolt {with spring washer) .

Drain plug

Packing

Handle plate

Bolt

Nut &

Spring washer

Steering head bolt .
Handle plate washer ;
Front fender {plastic, red)
Front fender stay

Bolt

Bolt

Washer

Spring washer

Nut

Bolt "

Spring washer

Nut g -

Rubber mount . :
Rubber mount collar .
Washer (special) :
Front backing plate stay .
Bolt (M8)

Castellated nut .

Cotter pin

Bolt

Spring washer

Cable guide (top)

Cable guide (bottom) .
Bolt

Spring washer

Handle bar .
Handle bar holder .

Bolt

Spring washer

Pl

Unit Q'ty

-ﬁ-ﬁ-l\)—‘—-‘-—-"—\--ﬁ—‘A—-‘-*-*—‘-bh-hb#hMbMMM-*—-‘—‘—'LJDJ!.AJ-JI\J[\.)—‘MMMM—*MMMMMMI\JMI\JMMI\JHA—\






Fig.

'
Doo~NOOOAWN =

'
—
o

& i
A2
43
-14
-15
-16
17
-18
-19
-20
=]
22
23
-24
.25
-26
«37
-28
-29
-30
-31
89
-33
-34

=
e

Part No.

908900
908901
908902
908903
908904
908905
(61)0605
(10)0625
978960
908910
908911
908912
908903
908904
908905
(51)0605
(10)0625
978920
978921
(42)0520
978922
958923
958924
988930
988931
908932A
908933
988940
988941
988942
988943
988950
988951
938952

Part Name

Lever holder (R) ass'y (2/8)
Lever (R) . . o

Lever holder (R)

Cable adjusting bolt

Cable adjusting nut

Bolt (M8)

Nut

Bolt

Lever cover o EL R %
Lever holder (L) ass'y (11/17) .
Ligvere B b v e e an m
Lever holder (L)

Cable adjusting bolt

Calbe adjusting nut

Bolt (M6)

Nut

Bolt . T r i T
Throttle housing ass’'y (19/21)
Throttle housing

Screw ., =y

Twist grip pipe .

Rubber grip (R)

Rubber grip (L} g wi
Front brake cable ass'y (25/27)
Front brake cable . . ., . .
Front brake cable spring .
Adjusting nut . . . .
Clutch cable ass'y (29/31)
Clutch cable . S
Spring 5

Heat sealed: . . . = % 'm
Throttle cable ass'y (33, 34)
Throttle cable .
Throttle cable spring

Unit Q'ty

EE R T oy G G T P G S SR Qs S S QL O QSO G W ) 1 1, U R S < e S






Fig. No. Part No. . Part Name Unit Q'ty

Q-1 979000 Fuel tank . . . . 1
-2 979008 Filler cap ass'y (3/7) . 1
-3 979009 Filler cap . . 1
-4 949010 Filler cap gasket 1
-5 979007 Vent pipe joint. 1
-6 979006 Gasket . 2
-7 (53)06035 Nut 1
-8 979046 Vent pipe . . . 1
-9 909011 Fuel tank emblem . 2
-10 909012C Fuel tank rubber mount . 4
-1 909013 Rubber mount collar . 4
-12 (10)0616 Bolt {front) . . . . . . 2
-13 909014C Rubber mount washer (front) 4
-14 (63)06015 Spring washer 9
-15 (10)0885 Bolt (rear) o 1
-16 909015C Rubber mount washer (rear) 4
-17 (63)0802 Spring washer 1
-18 (51)08065 Nut . 1
-19 979016 Fuel cock 5 2
-20 979017 Fuel cock gasket 2
-21 989018 Fuel line . ; 1 set
22 979020 Fuel line connector 1
-23 949021 Fuel line clip 3
-24 979022 Saddle . 1
-25 979024 Rubber seat . 2
-26 (10)0818 Bolt 2
-27 (62)08016 Washer 2
-28 (63)0802 Spring washer 2

-18-



-19-



Fig. No. Part No. Part Name Unit Q'ty

R -1 979100 Brake pedal . . . 1
-2 979103 Nut {special, M10) . 1
-3 (10)1030 Bolf s. = % = 1
o | (85) 10009 Tooth washer 2
-5 979194 Spring 1
-6 979106 Brake rod 1
-7 309107 Brake rod spring 1
-8 (51)0605 [T e 1
-9 9208933 Brake adjust nut (IVIB) 1
-10 (62)0601 Washer & s 1
-11 (73)02512 Cotter pin . 1
-12 979114 Foot rest stay (R) 1
-13 979115 Foot rest stay (L) . 1
-14 979104 Washer (special) 2
-15 (10)1025 Bolt 2
-16 (51)1008 NG - 4
17 (65) 10009 Tooth Washer 4
-18 979116 Foot rest (R) 1
-19 979117 Foot rest (L) 1
-20 (11)0835 Bolt el (sl 2
-21 939113 Foot rest nut (M8) 2
-22 979111 Foot rest spring (R) 1
=23 979112 Foot rest spring (L) 1
-24 979122 Center stand ass'y . 1 set
-25 979126 Swing arm 1
-26 979121 Pivot bushing 2
-27 (12)0820 Bolt 1
-28 989124 Swing arm spacer 53]
-29 989127 Swing arm shaft 1
-30 978620 Grease nipple (M6) 1
-31 (61)14023 Washer . . 1
-32 929291 Self locking nut (M14) i ; 1
-33 989130 Rear shock absorber ass'y (34/39} . 2
-34 979131 Damper ass'y . 2
-35 989132 Spring 2
-36 979133 Spring guide (top) )
-37 979134 Spring guide (bottom) 2
-38 939137 Rubber bushing (top) . 2
-39 939136 Rubber bushing (bottom) 2
-40 9291408 Shock absorber bolt (top) 2
-41 949140 Shock absorber bolt (bottom) 2
-42 (62)12023 Washer . 2
-43 909141 Shock absorber nut (M'IO) 2
-44 (64)1201 Tooth washer 2
-45 939145A Chain adjuster 2
-46 979146 Chain adjuster lock plate 2
-47 909147 Self locking nut (M86) . 2
-48 979148 Rear backing plate stay 1
-49 (10)0820 Bolt g e e 1
-50 (62)08016 Washer = P
-51 949157 Self locking nut (M8) . . 1
-52 909150 Rear backing plate stay bolt (NI8) 3 1
-63 979143 Washer (special) . 1
-54 (57)08095 Castellated nut . 1
-55 (73)0218 Cotter pin 1

-20-






Fig. No. Part No. Part Name Unit Q'ty

R -56 979159 Chain guide and sprocket protector
-57 (10)0820 Bolt R e T o
-58 (10)0885
-59 (62)08016 Washer 4
-60 (63)0802 Spring washer 4
-61 (51)08065 Nut i 4
-62 979187 Roller 2
-63 979188 Roller collar . 2
-64 {10)0840 B G ot s T o o Ol e e 2
-65 979151 Chain {with connector, DID428G-124L) 1
-66 979152 Chain connector (DID428G) . 1 set
67 989160 Exhaust system ass'y (68/84) 1
-68 989161 Exhaust system . S 1)
-69 979196 Inner pipe & 1
-70 979198 Sound absorber . 1
-71 (10)0510 Bolt . A 1
-72 (63)05013 Spring washer 1
-73 (51)0504 N e il o o = 1
-74 979194 Exhaust spring . . . 2
-75 982513 Exhaust flange (black) 1 set
-76 979167 Rear setting bracket 1
-77 979164 Muffler stay . 3
-78 979184 Pin (8¢) 1
-79 979189 Pin clip 1
-80 (10)0616 Bolt . 2
-81 (63)06015 Spring washer 2
-82 (62)08016 Washer 1
-83 (62)0601 Washer 3
-84 (51)0605 Nut 1

I



-23.



Fig. No. Part No. Part Name Unit Q'ty

*959200 Front tire set (1/3) . . .

S -1 959201 Front tire (3.00-21, N.T.-117) 1
-2 959211 Front tire tube (3.00-21) 1
-3 949205 Tube protector . . . . 1
-4 979206 Front rim {1.60-21E) . . . . . 1
-5 979208 Front spoke set No. 9 (with nipple) 1 set
-8 939260 Front tire security bolt (1.60) 1

989268 Front wheel ass'y (4, 5, 10) .
-9 989215 Front hub ass'y (10/25, black} . 1
-10 989216 Front drum (black) PR 1
-11 989218 Front backing plate (black) . 1
-12 909219 Front brake shoes . 1 set
-13 949222 Brake cam . 1
=14 909223 Rubber ring . 1
-15 929283 Cam lever 1
-16 929284 Pin 1
-18 (10)0628 Bolt ; 1
-19 (63)06015 Spring washer 1
-20 (51)0605 Nut 1
-21 909240 Spring 2
-22 909241 Oil seal . . . . 2
-23 BB6201 Bearing (No. 6201) 2
-24 909242 Distance collar . 1
-25 909244 Seat ring . . . 2
-26 939220A Front hub shaft . . 1
-27 939217 Front hub shaft collar 1
-28 909221 Self locking nut (M12} 1
-29 (62)12023 Washer 3w % 1

*Optional parts



<25



Fig. No. Part No. Part Name Unit Q'ty

*959203 Rear tire set (30/32} . . .

S -30 959202 Rear tire {3.50x18, NT-117} 1
-31 959212 Rear tire tube (3.50x18} . 1
-32 939214 Tube protector . . 1
-33 989207 Rear rim (1.85-18E}) - 1
-34 989211 Rear spoke set No. 9 (with nipple) 1 set

7 939261 Rear tire security bolt (1.85) 1

*989269 Rear wheel ass'y (33, 34, 39)
-38 989270 Rear hub ass'y {39/83, black) 1
-39 989271 Rear drum (black) . 1
-40 929272 Distance collar 1
-41 929273 SEATATAG - oo ke e 2
-42 BB6202Z Bearing (No. 62022} 1
-43 BB6202 Bearing (No. 6202) 1
-44 929274 Oil seal , 1
-45 929275 O ring 1
-46 829276 Damper R 8
-47 989277 Rear backing plate (black) 1
-48 929278 Rear brake shoes 1 set
49 929279 Spring 2
-50 929280 Brake cam 1
-52 929282 Rubber ring . 1
-53 979283 Cam lever 1
-54 929284 Pin 1
-55 {10)0628 Bolt - & « 1
-56 {63)06015 Spring washer 1
-57 (51)0605 (LT SRR 1
-58 989285 Drive flange (black) 1
-59 BB6204 Bearing (No. 6204) 1
-60 . BBB0OD4 Bearing (No. 6004) 1
-81 (91)470175 Snap ring 1
-62 929286 Qil seal - 1
-63 979287 Drive flange collar . 1
-64 929288 Rear hub shaft . 1
-65 929289 Collar (R) 1
-66 949290 Collar (L) ; : 1
-67 929291 Self locking nut (M14) . 1
-68 949292 Rear sprocket bolt {M8) . 6
-69 929293 Lock washer WP 3
-70 929294 Rear sprocket nut (M8) 6
-71 949256 Rear sprocket 84T (No. 428) 1
949250 Rear sprocket 62T (No. 428)

*Optional parts

e



-27-



Fig.

COUOONGOU B WN=

T '
WoONOAODWN -

Syt bt g 8 i
CONOUAWN—=O

=
2

Part No.

959301
919304R
(63)06015
(1000614
939303
939304
(4210614
{51)0605
979321
979322

939518
929500A
929501
909502
909503
909504 A
929505
909506
929507
929508
989510
909445
979445
909520
929521
(10)0614
(63)06015
(51)0605
(62)0601

Part Name

Competition No. plate

Washer

Spring washer

Bolt e
Front No. plate bracket
Front No. plate clamp
Screw .

Nut S

No. plate gasket

No. plate plug

Froam rubber pad .

Tool kit ass'y {3/10)

Tool bag .

Plier Ea bt g

Philips screw driver Tt
Spark plug box wrench (with bar) .
13 X 17 wrench

10 X 12 wrench
Ignition wrench (with thickness gage) .
19 X 22 wrench

Owner's manual and illustrated parts list .

Wire harness clip

Wire harness clip

Front fender rubber flap .
Rubber flap plate

Bolt

Spring washer

Nut

Washer

28

Unit Q'ty

RN BN =000 W

2 PO I S O LWL N, [ o g T i R i T e U R e e






PABAICO

PAGIFICE BASIN TRADING GCOMPANY

P.O. Box 327 Sherman Road
Athena, Oregon 97813




